



COPY:  
ARMANDO  
BILL L.  
DAVID K.  
BILL WATSON  
CAROLYN

CLIENT TRIM-LOK, INC.  
 6855 Hermosa Circle, P.O. Box 6180  
 Buena Park, CA 90622-6180  
 Attn: Walter Clerk

Test Report No: 55229 Date: February 2, 2004

SAMPLE ID One sample (5 pieces) of trim material submitted and identified by the Client as Vinyl Extrusion, No. 100B3X1/8, Color: Black

DATE OF RECEIPT: Sample entered into the SGS USTC Sample Tracking System on January 26 as STN 37498.

TESTING PERIOD January 28, 2004

AUTHORIZATION Client's P.O. No. 7236 dated January 22, 2004 signed by Walter Clerk

TEST REQUESTED **Flammability** (Horizontal) per Federal Motor Vehicles Safety Standard (FMVSS) 302 "Flammability of Interior Materials", as specified in the Code of Federal Regulations, Title 49, Transportation, Section 571.302.

**Requirements:**

Any portion (e.g., an individual test specimen) of a single or composite material which is within 1/2 inch of the occupant compartment air space shall not burn nor transmit flame across its surface, at a rate of more than 4 inches per minute.

TEST RESULTS

**Flammability: FMVSS 302 (15-Second Horizontal Test)**

Specimen No.	Burn Time (Seconds)	Burn Length (Inches)	Burn Rate (In./Min.)	Compliance
1	O.C	O.C	SE (0"/min.)	Pass
2	O.C	O.C	SE (0"/min.)	
3	O.C	O.C	SE (0"/min.)	
4	O.C	O.C	SE (0"/min.)	
5	O.C	O.C	SE (0"/min.)	

**Legend:** SE (0"/min.) - Self Extinguishing. The material ignites on either surface, but the flame extinguishes before reaching the first scribed line.

Tested by

*Y. L. Yeung*  
 Y. L. Yeung  
 Sr. Technician /hy

Signed for and on behalf of  
 SGS U.S. Testing Company Inc.

*Norma C. Trinidad*  
 Norma C. Trinidad  
 Technical Manager, LA Textiles Lab

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.